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LINEQTY.|PART NUMBER DESCRIPTION
1 1 11298 BRACKET, MOUNT, 45° 3.5" LOWER OFFSET BASE W/SLOTS
21 2 11441 SPACER, 1"
3| 4 16123 WASHER, 5/16" FLAT, SAE ZP BLK
41 2 16126 WASHER 1/2 FLAT 7P
51 4 16143 WASHER, 5/16" LOCK, ZP BLK
6| 4 16335 SCREW, 5/16-18 X 3/4"
71 2 16523 HRDW,SCRW,MS,HEX,HEX,17MM,10.9,ZN,BLK,M10X1.25X60
8| 1 38237 ASSEMBLY, WELDMENT, HDM BASE, TOYOTA TACOMA
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INSTALLATION INSTRUCTIONS

N

REMOVE PASSENGER SIDE FRONT SEAT BOLTS.
PLACE SPACERS AND BASE OVER SEAT
BRACKETS.

INSTALL SUPPLIED LONGER SEAT BOLTS AND
WASHERS AND TIGHTEN TO VEHICLE
MANUFACTURER'S TORQUE SPECIFICATION.
ATTACH LOWER OFFSET TO BASEPLATE WITH
5/16" BOLTS, LOCK WASHERS AND FLAT
WASHERS ANGLE TOWARDS CENTER OF DO NOTSCALE DRAWING
VEHICLE. SzE DWG. NO.

FOLLOW GENERAL INSTRUCTIONS FOR POLE - A C-HDM-1021-INST
AND UPPER MOUNT PARTS. A

75 JACKSONVILLE RD,
WARMINSTER, PA. 18974
1-800-524-9900

HAVIS HAVIS, INC.

TITLE:

TOYOTA TACOMA HDM BASE

REV
2-23

WEIGHT (LB): 8.759 SHEET 1 OF 1
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